
Local Limits Evaluation 2021
N E W  Wa t e r,  W i s c o n s i n

T h e  B r a n d  N a m e  o f  t h e  G r e e n  B a y
M e t r o p o l i t a n  S e w e r a g e  D i s t r i c t

May 2022



 

The Brand Name of the Green Bay Metropolitan Sewerage District 

Local Limits Evaluation 2021  201721.30 

NEW Water, Wisconsin 
The Brand Name of the Green Bay Metropolitan Sewerage District 

Local Limits Evaluation 2021 
 

TABLE OF CONTENTS 
201721.30 

Section Page No. 
 
1.  INTRODUCTION 

2.  BACKGROUND 

2.1  Wastewater Treatment Facilities ................................................................................................................ 8 
2.1.1 Green Bay Facility.............................................................................................................. 8 
[...]
LIST OF APPENDICES 
 

Appendix 

A-1 Green Bay Facility Local Limit Spreadsheet – Tables 1-9 

A-2 De Pere Facility Local Limit Spreadsheet – Tables 1-9 

B Green Bay Facility & De Pere Facility Process Flow Diagrams 

C NEW Water WPDES Permit  

D-1 Water Quality Based Effluent Limitation Memo Dated September 18, 2019 

D-2 Water Quality Based Effluent Limitation Memo – Mercury Addendum Dated August 7, 2020 

D-3 Water Quality Based Effluent Limitation Memo – Phosphorus Addendum Dated March 8, 2021 

E-1  Green Bay Facility Influent Flow Data 

E-2  De Pere Facility Influent Flow Data 

F-1 Green Bay Facility Pollutant Removal Efficiencies 

F-2 De Pere Facility Pollutant Removal Efficiencies 

G-1 Green Bay Facility Residential/Commercial Data 

G-2 De Pere Facility Residential/Commercial Data  

H Residential/Commercial Sampling Location Map 

I-1 Green Bay Facility – Fox River Upstream Data 

I-2 De Pere Facility – Fox River Upstream Data 

J NR 105 – Surface Water Quality Criteria Standards 

K Acute and Chronic Water Quality Standard Calculations 

L NEW Water 2019 Sewage Sludge Incinerator Report - Air Emission Reporting Estimate  

M Incinerator Air Emission Calculations 

N Incinerator Sludge Flow Data 

O-1 Green Bay Facility Industrial User Flow Allocation 

O-2 De Pere Facility Industrial User Flow Allocation 

P Mass Based Limit Calculations 

 
  



TABLE OF CONTENTS Page 5 
 

NEW Water 
Local Limits Evaluation 2021   201721.30 

LIST OF ABBREVIATIONS 

BOD - biological oxygen demand 
BMP -  Best Management Practices 
CBOD - carbonaceous biological oxygen demand  
CIU -  Categorical Industrial User 
GUWQCC - General Use Water Quality Chemical Constituent  
IU - industrial user 
MDL - method detection limit  
NH3 - ammonia nitrogen  
NPDES - National Pollutant Discharge Elimination System 
POC - pollutants of concern  
SIU -  Significant Industrial User 
TSS - total suspended solids  
USEPA - United States Environmental Protection Agency 
WDNR - Wisconsin Department of Natural Resources 
WPDES - Wisconsin Pollutant Discharge Elimination System 
WQS - Water Quality Standards 
 

 
ABBREVIATIONS FOR LOCAL LIMIT DETERMINING CRITERIA 

 
Acute WQS - Acute Water Quality Standard, NR 105.05 
Chronic WQS - Chronic Water Quality Standard, NR 105.06 
Digester Inhibition - USEPA Local Limit Guidance, 2004, Appendix G-3. Chapter 

1, Section 307.1102 
General Pretreatment Regulations - 40 CFR 403.5(b)(2) 
WPDES - Wisconsin Pollutant Discharge Elimination System Permit 

criteria 
USEPA 503 Sludge - Sludge regulations 40 CFR 503, Table 1 (Ceiling) and Table 

3 (Clean Sludge) 
 



1.  INTRODUCTION Page 6 
 

NEW Water 
Local Limits Evaluation 2021   201721.30 

1.  INTRODUCTION  

A technical local limits re-evaluation was conducted in 2021 for NEW Water’s Green Bay and De Pere 
Wastewater Treatment Facilities based on data from 2019 and 2020. These two facilities are 
regulated by Wisconsin Pollutant Discharge Elimination System (WPDES) Permit Number WI -
0065251-01-1 (soon to be regulated under WI-0065251-02-0) issued by the Wisconsin Department 
of Natural Resources (WDNR). The design average flow for each facility is: 

• Green Bay Facility (GBF) = 49.2 MGD 
• De Pere Facility (DPF) = 10 MGD 

 
At the time of this local limits evaluation, the service area contains 20 federally regulated Categorical 
Industrial Users (CIU) and 25 Significant Industrial Users (SIU). The purpose of the evaluation is to 
ensure that local limits are established that have a technical basis and are responsive enough to 
address any changing conditions in order to facilitate or maintain optimal operating condition 
flexibility. Influent concentrations of toxic pollutants need to be minimized in order to: 

• Protect worker health and safety; 
• Prevent interference with the collection system and sewage treatment plant operations; 
• Prevent pass-through of pollutants in the final effluent into the Fox River watershed; and 
• Prevent impact of bio-solids/sludge disposal options. 

New requirements for local limit evaluations were released by the United States Environmental 
Protection Agency (USEPA) in 2004; these requirements were used as the basis of this evaluation. 
The USEPA originally established the following 10 Pollutants of Concern (POC) for local limit 
evaluations:  Arsenic, Cadmium, Chromium (Total), Copper, Cyanide, Lead, Mercury, Nickel, Silver, 
and Zinc. The 2004 Local Limits Development Guidance Manual added Molybdenum, Selenium, 
Biological Oxygen Demand (BOD), Total Suspended Solids (TSS), and Ammonia Nitrogen (NH3) to the 
POC list for evaluation.  

In addition, the following POCs were included in the local limits evaluation: Acrylonitrile, Beryllium, 
Phosphorus, and Hexavalent Chromium to identify the impact of non-residential dischargers in 
relationship to waste treatment plant requirements.  

• NEW Water currently has a local limit for Acrylonitrile, therefore, it is being included in the 
evaluation to determine if the local limit must remain. 

• Beryllium was added because NEW Water incinerates their sludge and Beryllium is a 503 Air 
Emissions standard. 

• The WDNR will be adding a six-month average Phosphorus limit to NEW Water’s WPDES 
permit WI-0065251-02-0. The permit currently already has a monthly Phosphorus limit. 



1.  INTRODUCTION Page 7 
 

NEW Water 
Local Limits Evaluation 2021   201721.30 

• Hexavalent Chromium is included because it is the more toxic form of the metal and has a 
WDNR Water Quality Standard. NEW Water currently does not have a local limit for 
Hexavalent Chromium, so an evaluation was performed to determine if a limit must be 
established. 

 
The following environmental criteria were considered during the local limits evaluation: 

• WPDES Standards 
• Activated & Nitrification Sludge Inhibition 
• Air Quality Standards  
• Water Quality Standards 
• Digester Inhibition 

NEW Water’s De Pere and Green Bay Facilities are not experiencing any issues regarding worker 
health and safety, wastewater treatment operations, or sludge disposal.  

The USEPA Region 5 Local Limits Excel® Spreadsheet (released in September 1995) was used for 
evaluating local limits. The spreadsheet calculates maximum allowable headworks (plant) loadings 
and ensuing local limits. This spreadsheet was used and supplemented with information from the 
USEPA Local Limits Development Guidance, July 2004, hereafter referred to as 2004 Local Limits 
Guidance. A copy of the local limit calculation spreadsheet for the Green Bay and De Pere Facilities 
are included in this document in Appendices A-1 and A-2, respectively. 

  



2.  BACKGROUND Page 8 
 

NEW Water 
Local Limits Evaluation 2021   201721.30 

2.  BACKGROUND  
All dischargers are controlled by NEW Water’s Sewer Use Ordinance and wastewater discharge 
permits, if applicable. The Ordinance contains the established uniform standards for all dischargers 
of wastes from non-residential sources. The following sections in this chapter summarize the sources 
of the data used in the local limits calculations. 

2.1 Wastewater Treatment Facilities  
2.1.1 Green Bay Facility  

The Green Bay Facility serves the northern portion of NEW Water’s service area, which includes a 
majority of the metropolitan area of Green Bay. Green Bay Packaging - Green Bay Mill Division and 
Procter & Gamble have direct connections to the Green Bay Facility. The design average flow is 49.2 
MGD and the average plant influent flow for the years 2017-2020 was 32.36 MGD or 65.7% of the plant 
capacity. A summary of the influent flow information is provided in Appendix E-1.  

The treatment provided at the Green Bay Facility consists of preliminary treatment, primary treatment, 
secondary treatment, and disinfection. Preliminary and primary treatment consists of mechanical trash 
racks and primary clarifiers. Grit and screenings are hauled to a landfill. This facility also receives 
septage and other hauled wastes, which are pumped to primary influent channels or directly to the 
headworks. The secondary treatment process consists of a conventional activated sludge process 
designed for enhanced biological phosphorus removal, nitrification to meet seasonal ammonia limits, 
and BOD removal. The secondary effluent is chlorinated from May through September with sodium 
hypochlorite and dechlorinated with sodium bisulfite. Final effluent is discharged into the Fox River 
near its mouth to the bay of Green Bay. A portion of the final effluent is sent to Green Bay Packaging – 
Green Bay Mill Division by a direct connection to be used in its process.  A process flow diagram for the 
Green Bay Facility can be found in Appendix B. 

2.1.2 De Pere Facility  

The De Pere Facility serves the southern portion of NEW Water’s service area. Sustana Fiber (formerly 
known as Fox River Fiber) has a direct connection to the De Pere Facility.  NEW Water has the ability 
to transfer this flow to the Green Bay Facility.  The design average flow is 10 MGD and the average plant 
influent flow for the years 2017-2020 was 8.10 MGD or 81% of the plant capacity. A summary of the 
influent flow information can be found in Appendix E-2.  

The treatment provided at the De Pere Facility consists of preliminary treatment, secondary treatment, 
tertiary filtration, and disinfection. The preliminary treatment process consists of a pump station with 
six pumps, two fine screens and two preliminary treatment units. Primary sludge is sent for further 
treatment in the first stage aeration systems. Grit is dewatered with two hydro-cyclone grit washing 
and dewatering units and transferred to a landfill. Grease is trucked to the Green Bay Facility for 
processing. In the secondary treatment process, aeration basins are operated to achieve enhanced 
biological phosphorus removal, nitrification, and BOD removal. Tertiary filtration removes most of the 
remaining solids, and the final effluent is disinfected by a UV system. The effluent from this facility 



2.  BACKGROUND Page 9 
 

NEW Water 
Local Limits Evaluation 2021   201721.30 

enters the Fox River east of the facility and upstream of the Green Bay Facility. This diversion occurs 
prior to any treatment at the De Pere Facility. A process flow diagram for the De Pere Facility can be 
found in Appendix B. 

2.1.3 Biosolids Treatment  

Primary sludge produced at the Green Bay Facility and waste activated sludge from both the Green Bay 
and De Pere Facilities are treated through a combined solids processing facility at the Green Bay 
Facility. Thickened solids, along with high-strength waste, are sent to anaerobic digestion, dried, and 
then incinerated using a fluidized bed incinerator. The incinerator exhaust is treated with a multiple-
stage air pollution control train. Ash removed in the scrubber is dewatered and hauled to a landfill.  

The Green Bay Facility also has the ability to haul anaerobically digested sludge cake or dried cake to 
a landfill. Hauling of the sludge cake only occurs when the incinerator is out of service.  No sludge is 
land applied to agricultural land.  

 
2.2 Industrial Contributions 
NEW Water operates a federally approved Industrial Pretreatment Program that currently permits 
20 CIUs and 25 SIUs for discharge to the Green Bay and De Pere Facilities. A summary of the CIUs and 
SIUs that discharge to each facility during 2019 – 2020 are provided in the following two tables.  

TABLE 1 

Green Bay Facility Permitted Industrial Users 
 

Industry Name Classification Permit No. 
Avg. Flow 

(mgd) 
American Metal Finishing, Inc. CIU - 40 CFR 433 Metal Finishing SIU-082 0.010 
Badger Sheet Metal Works CIU – 40 CFR 433 Metal Finishing SIU-066 0.0007 
Bay Valley Foods, LLC SIU – Pickled Foods SIU-015 0.467 
Cintas Corporation SIU – Industrial Launderer SIU-010 0.050 
E.H. Wolf and Sons SIU – Groundwater Remediation LT-0310 0.002 
Georgia Pacific Consumer 
Operations, LLC SIU – Landfill SIU-008 0.328 

Green Bay Dressed Beef – Acme SIU – Beef Slaughterhouse SIU-013 0.618 
Green Bay Dressed Beef – East River SIU – Beef Processing SIU-063 0.041 
Green Bay Dressed Beef – Northland SIU – Beef Processing SIU-064 0.057 
Green Bay Packaging – Shipping 
Container Division SIU – Cardboard Printing & Gluing SIU-016 0.012 

Green Bay Packaging – Green Bay 
Mill Division 

CIU – 40 CFR 430 Pulp, Paper & 
Paperboard SIU-017 0.364 

Industrial Engraving LLC CIU – 40 CFR 433 Metal Finishing SIU-047 0.0004 
JBS Green Bay SIU – Beef Slaughterhouse SIU-028 1.306 
KI CIU – 40 CFR 433 Metal Finishing SIU-020 0.027 

Klemm Tank Lines CIU – 40 CFR 442 Transportation 
Equipment Cleaning SIU-050 0.002 

Medalcraft Mint CIU – 40 CFR 433 Metal Finishing SIU-022 0.003 



2.  BACKGROUND Page 10 
 

NEW Water 
Local Limits Evaluation 2021   201721.30 

Industry Name Classification Permit No. 
Avg. Flow 

(mgd) 
Microstar Logistics SIU – Beer Keg Cleaning SIU-089 0.060 
Nouryon Pulp & Performance 
Chemicals – Howard Silica SIU – Colloidal Silica Mfg. SIU-055 0.001 

Packerland Whey SIU – Whey Processing SIU-092 0.171 
Paper Converting Machine Company 
– Ashland Avenue CIU – 40 CFR 433 Metal Finishing SIU-051 0.001 

PCMC – Northern Engraving CIU – 40 CFR 433 Metal Finishing SIU-026 0.001 
ProActive Solutions USA SIU – Cleaners/Chemical Mfg. SIU-057 0.002 
Procter & Gamble Paper Products 
Company 

CIU – 40 CFR 430 Pulp, Paper & 
Paperboard SIU-032 4.208 

R-Tek Coatings CIU – 40 CFR 433 Metal Finishing SIU-090 0.001 

Sanimax USA, LLC SIU – Animal Byproduct 
Processing SIU-001 0.407 

Schreiber Foods SIU – Cheese Processing SIU-034 0.044 

Schwabe North America  CIU – 40 CFR 439 Pharmaceutical 
Mfg SIU-086 0.033 

Tosca, Ltd. SIU – Cheese Container Cleaning SIU-045 0.029 
Ultra Plating Corporation CIU – 40 CFR 433 Metal Finishing SIU-037 0.002 
Valley Plating & Fabricating CIU – 40 CFR 433 Metal Finishing SIU-040 0.001 

TABLE 2 

De Pere Facility Permitted Industrial Users 
 

Industry Name Classification Permit No. 
Avg. Flow 

(mgd) 

Ahlstrom-Munksjo 
CIU – 40 CFR 430 Pulp, Paper & 
Paperboard SIU-074 1.12 

Astro Industries, Inc. CIU – 40 CFR 433 Metal Finishing SIU-002 0.001 
Austin Straubel International Airport SIU - Airport SIU-062 0.203 
Bay Towel SIU – Industrial Launderer SIU-003 0.102 
Brown County Solid Waste – East 
Landfill SIU – Landfill SIU-005 0.020 
Dean Dairy Fluid SIU – Dairy Processing SIU-023 0.090 
Sustana Fiber SIU – Wetlap Paper SIU-072 0.742 
Green Bay Anodizing, Inc. CIU – 40 CFR 433 Metal Finishing SIU-081 0.007 
Green Bay Nonwovens, Plant 1 SIU – Nonwovens Manufacturing SIU-060 0.128 
Green Bay Nonwovens, Plant 2 SIU – Nonwovens Manufacturing SIU-068 0.099 
Green Bay Packaging – Coated 
Products Division 

SIU – Coated Paper Products 
Manufacturing SIU-011 0.019 

Infinity Machine & Engineering CIU – 40 CFR 433 Metal Finishing SIU-094 0.0003 
Pioneer Metal Finishing CIU – 40 CFR 433 Metal Finishing SIU-025 0.256 
RR Donnelley – Broadway SIU - Printing SIU-033 0.007 
RR Donnelley – Scheuring Road SIU - Printing SIU-088 0.017 

U.S. Paper Mills Corporation - Sonoco 
CIU – 40 CFR 430 Pulp, Paper, & 
Paperboard SIU-073 0.143 



2.  BACKGROUND Page 11 
 

NEW Water 
Local Limits Evaluation 2021   201721.30 

The evaluation used for the industrial contributions is technically defined as Uniform Concentration 
Using Only Industrial Contributory Flow in Section 5.5 of the 2004 Local Limits Guidance. The 
industrial pollutant flows (Qind) used in the local limits calculations in Appendices A-1 and A-2 were 
determined by adding two components: the permitted industrial flow plus an additional base 
industrial flow for unpermitted industries.  

The permitted industrial flow consists of an evaluation of 20 CIUs and 25 SIUs. Industrial flows were 
allocated when the industrial pollutant data was greater than the average residential data. 

The additional base industrial flow was included to better allocate the pollutants and provide 